
 
 
 
 

 

 
 

 

 

 

 
 
 
 

 
Presència, seguiment i impacte de microplàstics 

en aigües naturals i de consum 
 

Joan Dalmau Soler 
 
 
 
 
 
 
 
 
 

 
 

 
 
 
Aquesta tesi doctoral està subjecta a la llicència Reconeixement- NoComercial – 
SenseObraDerivada  4.0. Espanya de Creative Commons. 
 
Esta tesis doctoral está sujeta a la licencia  Reconocimiento - NoComercial – SinObraDerivada  
4.0.  España de Creative Commons. 
 
This doctoral thesis is licensed under the Creative Commons Attribution-NonCommercial-
NoDerivs 4.0. Spain License.  
 



Presència, seguiment i 
impacte de microplàstics en 
aigües naturals i de consum

Joan Dalmau Soler

Te
si 

Do
ct

or
al

Jo
an

 D
al
[...]
Implementation plan to monitor microplastics in surface and drinking water according to Directive 

(EU) 2020/2184: Barcelona case study 

 

Joan Dalmau-Soler1, M. Rosa Boleda1, Sílvia Lacorte2* 

 
1 Aigües de Barcelona, Empresa Metropolitana de Gestió del Cicle Integral de l’Aigua, S.A., General Batet 

1-7, 08028 Barcelona, Spain 

 
2 Department of Environmental Chemistry, IDAEA-CSIC, Jordi Girona 18-26, Barcelona 08034, Spain  

 

Corresponding author: Silvia Lacorte (silvia.lacorte@idaea.csic.es) 

 

Abstract 

In recent times, the presence of microplastics (MPs) in rivers and groundwater has been widely reported. 

Even though the drinking water treatment process are effective, MPs can reach drinking water and 

compromise its safety. In this study, we propose a sampling and analytical design based in pyrolysis-gas 

chromatography coupled to mass spectrometry (Py-GC-MS) to determine six main types of polymers 

(polyethylene terephthalate (PET), polyethylene (PE), polyvinyl chloride (PVC), polypropylene (PE), 

polystyrene (PS) and polycarbonate (PC)) in surface water intended for drinking and along a drinking water 

supply network. The study site is the Llobregat river basin which is the main source of drinking water in 

Barcelona, and the entire distribution network. In the Llobregat river and its tributaries (n=17), ΣMPs 

increased downstream to 544 μg/L at the inlet of the Sant Joan Despí drinking water treatment plant 

(DWTP). Most of the MPs were eliminated during the water treatment process and were detected at an 

average concentration of ΣMPs of 0.49 μg/L in 43% of the drinking water samples. PE and PVC were the 

main polymers detected both in the surface water and in the drinking water supply network, followed by a 

punctual detection of PS and PP. The proposed strategy is in line with Directive (EU) 2020/2184 laying 

down the methodology to measure MPs in water intended for human consumption. 

 

Keywords 

Microplastics; Py-GC-MS; water analysis; drinking water; river water.  

 

1. Introduction 

Global plastic production has increased exponentially in recent decades. In 1950, two million tons of plastic 

were globally produced, which have rocketed to 450 million tons in 2024 (Nayanathara Thathsarani 

Pilapitiya and Ratnayake, 2024). The exceptional properties of synthetic plastics, such as durability, 

lightness, low biodegradability and low manufacturing cost, have contributed significantly to their 

increased use around the world (Millican and Agarwal, 2021). Through direct or indirect discharges, 

plastics end up in rivers and are widespread in the aquatic environments (Horton et al., 2017).  

 



Capítol 3 

128 

Microplastics (MPs), defined as plastic particles smaller than 5 mm, are mainly produced through the 

degradation and fragmentation of larger plastic materials or from the use of microbeads by the cosmetic 

industry. Their ubiquitous presence in the environment has made MPs a matter of global concern. MPs can 

reach freshwater ecosystems through multiple pathways, including wastewater and industrial effluents 

(Mason et al., 2016), surface runoff (Wang et al., 2022) and atmospheric deposition (Sun et al., 2022). 

Consequently, the contamination of freshwater can be a source of MPs for drinking water (Dalmau-Soler 

et al., 2021; Koelmans et al., 2019). In light of this, the European Commission Directive (EU) 2020/2184 

included MPs in the Watch list of the European Drinking Water Directive (DWD, 2020). In addition, the 

European Commission Decision (EU) 2024/1441, supplementing Directive 2020/2184, lay down a 

methodology to measure MPs in water intended for human consumption. Therefore, setting up the sampling 

and analytical strategy for the long-term monitoring of MPs in waters intended for consumption is a priority 

to ensure their quality.  

 

This study focusses on the Barcelona water supply system that provides drinking water to more than three 

million people throughout Barcelona and its surrounding towns. The Sant Joan Despí drinking water 

treatment plant (DWTP1) collects surface water at the lower course of the Llobregat river (Catalonia, NE 

Spain) to produce drinking water. Drinking water is then distributed through a complex drinking water 

supply network composed of more than 4500 km of pipes and 70 reservoirs.  

 

Llobregat river has a total length of 170 km and is a highly anthropogenic river affected by chemical 

pollution (Quintana et al., 2019; Rubirola et al., 2017) and also MPs (Dalmau-Soler et al., 2024, 2021). It 

originates in a sparsely populated and pristine area near the Pyrenees in Castellar de n'Hug. As the river 

flows downstream through central Catalonia, it passes through a densely populated and highly 

industrialized area. About 205 hm3/year (one third of the annual flow of 600 hm3/year) comes from the 

discharge of effluents from more than 60 wastewater treatment plants (WWTPs). The river has two main 

tributaries: the Cardener River and the Anoia River. The Cardener River crosses an area dedicated to the 

extraction of potash, and this mining activity ends up impacting to the Llobregat River, which also has other 

mining operations. On the other hand, the Anoia River basin is highly industrialized, with a significant 

presence of textile industries and WWTPs. However, it is partially deviated before reaching the confluence 

with the Llobregat River. Additionally, Rubí Creek receives several industrial and urban wastewater 

discharges but is completely diverted. To ensure water quality, the Llobregat river is thoroughly controlled 

in the DWTP1 for priority contaminants through routine monitoring campaigns, but the strategy to monitor 

MPs in a robust and systematic way and in view of the EU Directives has not yet been implemented.  

 

In this study, we propose a sampling and analytical strategy to monitor MPs along the Llobregat river basin 

to the inlet of DWTP1, and in drinking water supply network of Barcelona. The strategy is based on 

filtration of water using glass fiber filters which are subsequently analysed by Py-GC-MS to determine the 

concentrations and main polymers affecting the river. The final aim is to propose and implement a 

monitoring and analytical strategy to determine MPs that can be implemented at a river basin scale to ensure 



 Anàlisi de microplàstics en aigües mitjançant Py-GC-MS 

 129 

water quality, and in compliance with future regulatory requirements. Advantages and disadvantages of the 

proposed method are discussed in relation to Directive 2020/2184. 

 

2. Materials and methods 

2.1. Chemicals and materials 

Polymethylmethacrylate (PMMA) standard was acquired from Cospheric (Santa Barbara, CA, USA). The 

MPs standards of polypropylene (PP), polyvinyl chloride (PVC), polyethylene (PE), polyethylene 

terephthalate (PET), polycarbonate (PC), and polystyrene (PS) were prepared from pure material sheets 

(Servei Estació, Barcelona, Spain) using a Marathon-N7 diamond driller (Daegu, Korea) to grind and 

produce the MPs standards. To minimize contamination, all materials (including glass fiber filters, pyrolysis 

cups, and tweezers) were pre-burned at 450°C for 3 hours before analysis. All preparative processes were 

carried out under a laminar flow cabinet. 

 

2.2. Sample collection    

2.2.1 River basin sampling  

Since river water and drinking water are two very different types of matrices regarding the particulate matter 

content, two sampling and filtration protocols were established. To monitor the levels of MPs along the 

Llobregat river area, a sampling campaign was carried out in winter 2021. A total of 17 sampling points 

were selected along the river basin (from the river source to the inlet of the DWTP of Sant Joan Despí 

(DWTP1) (Figure 1 A). Sampling points 0 (river source), 1, and 2 were located upstream of the Llobregat 

river, with no significant contribution of urban or industrial WWTPs effluents. Sampling points 3 and 4 

were situated along a more densely populated area before the confluence with the Cardener River. In this 

area, a fraction of water is used for agricultural irrigation purposes. Sampling points 5, 6, 7 and 11, 12, 13 

were located along the tributaries (Cardener and Anoia respectively). Sampling points 8, 9 and 10 were in 

the main river between the mouth of the Cardener River and Anoia River. Along this zone, the quality of 

the river water deteriorates due to the discharge of effluents from large WWTPs. Finally, sampling points 

14 (after the Anoia river mouth) and 16 (inlet of the Sant Joan Despí DWTP) were situated downstream, 

near the mouth of the Mediterranean Sea. In this area is located the sampling point of the Rubí creek (P15), 

a minor tributary and an important spot of industrial pollution which is diverted. 

 



Capítol 3

130

Figure 1. Site description and sampling points of the Llobregat river basin (A) and Barcelona drinking water supply 

network (B).

At each sampling point, 1 L of surface water was collected and transported to the laboratory in amber 

bottles, with the cap protected with aluminum foil to avoid plastic contamination. In addition, 4 blanks of 

deionized water were collected in the same type of amber bottles and were transported throughout the 

sampling in the same conditions as the samples, to control the possible contribution of MPs during the 

sampling process.



 Anàlisi de microplàstics en aigües mitjançant Py-GC-MS 

 131 

Once in the laboratory, 1 L was filtered through a pre-burned 47 mm glass fiber filter of 1 μm pore size 

(Millipore, Burlington, MA, USA). The sampling of higher volumes of surface water was discarded due to 

the significant presence of particulate matter, which clogs the glass fiber filters. Once filtered, the filters 

were dried in an oven at 50°C for 3 hours and placed into glass petri dishes before the analysis.  

2.2.2 Barcelona drinking water supply network sampling 

21 sites were defined along the 5 zones along the entire Barcelona drinking water supply network (figure 

1B), covering the whole Barcelona metropolitan area. The drinking water of Barcelona is supplied mainly 

from 4 DWTPs and 1 desalination seawater treatment plant (SWTP).  

 

Sant Joan Despí DWTP (DWTP1, 7 m3/s), located in the SW of the city of Barcelona, produces drinking 

water mainly from surface water and groundwater of the final stretch of the Llobregat river. Water at the 

inlet of DWTP1 is chronically polluted, and an exhaustive treatment is used (Carrera et al., 2019). The 

treatment train consists of an initial disinfection with chlorine dioxide, coagulation/flotation and sand 

filtering. The water is divided into 2 parallel and independent lines: the upgraded conventional treatment 

consists of ozonation and granular active carbon (GAC) filtration, and the advanced treatment involves 

ultrafiltration and reverse osmosis membranes. The fraction of the water treated in each line is variable and 

is determined by the quality and quantity of the raw water at the intake. Moreover, the river water can be 

mixed with groundwater from the aquifer. Finally, water from the 2 lines is mixed, chlorine is added as a 

final disinfection and the water is pumped into the drinking water supply network.  

 

Abrera DWTP (DWTP2, 4 m3/s), located 25 km upstream of DWTP1, also produces drinking water from 

the Llobregat river. The treatment consists of a pre-oxidation with potassium permanganate, 

coagulation/flocculation, oxidation with chlorine dioxide, sand filtration, GAC filtration and final 

chlorination using NaClO). Additionally, an electrodialysis reversal step (EDR) can be applied to the water 

from the GAC filtration depending on the expected levels of trihalomethanes in the outlet DWTP water 

(Valero et al., 2013). 

 

Cardedeu DWTP (DWTP3, 8 m3/s) produces water from the Ter River, which is transported to the DWTP3 

by a 56 km pipeline. The treatment train includes a primary disinfection with chlorine dioxide and sodium 

hypochlorite, coagulation and sedimentation, GAC filtration and a final disinfection with NaClO (Godo-

Pla et al., 2021). Then, the drinking water is supplied to the Barcelona area through another pipeline of 22.4 

km. 

 

Furthermore, “Les Estrelles” DWTP (DWTP4, 1 m3/s) treats groundwater from several wells in the 

Llobregat basin. The treatment consists of an air stripping to remove volatile pollutants followed by a 

disinfection using chlorine. 

 

In addition, a desalination seawater treatment plant (SWTP, 2 m3/s) located in the mouth of the Llobregat 

river, produces drinking water from sea water. The water production is not constant, as when reservoir 

levels are high, minimal water is produced (due to the high cost of desalination). However, during periods 



Capítol 3 

132 

of droughts, the water production can be increased to reach 24% of the water consumption of the Barcelona 

metropolitan area.  

 

All these types of waters are mixed and distributed in the Barcelona drinking water supply network. The 

supply network is divided into 5 main supply zones according to the origin of the water (Figure 1B), 

although the system is fully interconnected, and water can be distributed throughout the network depending 

on the water demand. Samples collected were:  

 

 Zone A (n=5) is mainly supplied only by water from DWTP1 (from Llobregat river).  

 Zone B (n=4), in addition from DWTP1, is also supplied by water from DWTP2 and SWTP.  

 Zone C (n=4) is supplied mainly by water from DWTP3 (from Ter River).  

 Zone D (n=5) is supplied by water from all the previous sources (DWTP1+ DWTP2 DWTP3+ 

SWTP).  

 Zone E (n=3) comprises a small area supplied only by groundwater from the DWTP4. 

The drinking water samples were collected using a previously described sampling procedure that ensures 

the detectability of MPs in drinking water (Dalmau-Soler et al., 2022). A volume of 60 L was filtered 

directly from the tap of the sampling cabinets with a closed PTFE holder containing a 47 mm glass fiber 

filter connected to the tap. The sampling cabinets are infrastructures installed throughout the network to 

facilitate the routine sampling and monitoring of water. Thus, the filter was never in contact with the air 

and not exposed to external airborne contamination source. In addition, 7 procedural blanks of deionized 

water were performed subsequently in the laboratory using the same conditions, to determine the possible 

MPs contribution of the glass fiber filter and of the PTFE holder. The 7 drinking water blanks were analyzed 

along the injection sequence with samples.  

 

2.3 Pyrolysis-Gas chromatography-Mass chromatography analysis (Py-GC-MS) 

The samples were analyzed using a previously developed analytical methodology (Dalmau-Soler et al., 

2024). Briefly, the analysis was performed using an Agilent 6890N gas chromatograph coupled to a 5977B 

MSD single quadrupole mass spectrometer (GC-MS) (both from Agilent, CA, USA). The system was 

equipped with a Multi-Shot pyrolizer EGA/PY-3030D from Frontier Laboratories (Fukushima, Japan). 

Pyrolysis (Py) was performed at 600°C in single shot mode, with the interface temperature set at 300°C. 

The injection was carried out at 300°C with a split ratio of 10:1. A DB-5MS fused-silica capillary column 

(5% phenyl- 95% methylpolysiloxane) of 30 m x 0.25 mm I.D. x 0.25 μm film thickness (Agilent, CA, 

USA) was used. The initial oven temperature was set at 40°C (held for 1 minute), then increased to 320°C 

at a rate of 20°C/min and held for 5 minutes. Ultra-high purity helium (99.9999%) was used as a carrier 

gas at a constant flow of 1 mL/min. The mass spectrometer was operated in electron ionization mode at 70 

eV. Temperatures of the MS Source, MS Quad, and transfer line were adjusted at 230°C, 150°C, and 280°C, 

respectively. The acquisition was carried out in full scan mode (50-550 m/z) with the aim to obtain the 